
Intended for

MEG Derby Limited

Date

April 2021

Project Number

1620011104

MEG DERBY LIMITED
FOOD, DRINK & MILK
INDUSTRIES BREF
REVIEW



Made by:

Checked/Approved by:

This report has been prepared by Ramboll UK Limited with all reasonable skill, care and diligence, and
taking account of the Services and the Terms agreed between Ramboll UK Limited and the Client.  This
report is confidential to the Client, and Ramboll UK Limited accepts no responsibility whatsoever to third-
parties to whom this report, or any part thereof, is made known, unless formally agreed by Ramboll UK
Limited beforehand.  Any such party relies upon the report at their own risk.
Ramboll UK Limited disclaims any responsibility to the Client and others in respect of any matters outside
[...]
Use of control devices, e.g.
photocells, flow valves,
thermostatic valves, to
automatically adjust the water
flow.

Yes

(c) Optimisation of
water nozzles
and hoses

Use of correct number and
position of nozzles; adjustment of
water pressure.

Yes

(d) Segregation of
water streams

Water streams that do not need
treatment (e.g. uncontaminated
cooling water or uncontaminated

Certain effluent streams have
been identified as ‘high quality’,
and it is proposed that these



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

16

run-off water) are segregated
from wastewater that has to
undergo treatment, thus enabling
uncontaminated water recycling.

streams are monitored (for pH
and temperature) and discharged
into the site attenuation pond to
be discharged with surface water
runoff rather than passing
through the effluent treatment
system.

Techniques related to cleaning operations

(e) Dry cleaning Removal of as much residual
material as possible from raw
materials and equipment before
they are cleaned with liquids, e.g.
by using compressed air, vacuum
systems or catchpots with a mesh
cover.

N/A- not applicable to Facility
operations.

(f) Pigging system
for pipes

Use of a system made of
launchers, catchers, compressed
air equipment, and a projectile
(also referred to as a ‘pig’, e.g.
made of plastic or ice slurry) to
clean out pipes. In-line valves are
in place to allow the pig to pass
through the pipeline system and
to separate the product and the
rinsing water.

Not proposed for MEG Derby –
less effective for liquid-only
transfer systems.

(g) High-pressure
cleaning

Spraying of water onto the
surface to be cleaned at
pressures ranging from 15 bar to
150 bar.

Yes

(h) Optimisation of
chemical dosing
and water use
in cleaning-in-
place (CIP)

Optimising the design of CIP and
measuring turbidity, conductivity,
temperature and/or pH to dose
hot water and chemicals in
optimised quantities.

Yes- CIP is to be carried out in
accordance with MEG Quality
procedures.

(i) Low-pressure
foam and/or gel
cleaning

Use of low-pressure foam and/or
gel to clean walls, floors and/or
equipment surfaces.

Yes

(j) Optimised
design and

The equipment and process areas
are designed and constructed in a

Yes



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

17

construction of
equipment and
process areas

way that facilitates cleaning.
When optimising the design and
construction, hygiene
requirements are taken into
account.

(k) Cleaning of
equipment as
soon as possible

Cleaning is applied as soon as
possible after use of equipment
to prevent wastes hardening.

Yes



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

18

9. BAT 8- HARMFUL SUBSTANCES

9.1 How MEG Derby is compliant with BAT

Table 9.1 below identifies the techniques used by MEG Derby to prevent or reduce the use of
harmful substances, e.g. in cleaning and disinfection at the Installation.

Table 9.1: Techniques for the prevention or reduction of use of harmful substances

Technique Description How MEG Derby
meets BAT
requirements

(a) Proper selection of
cleaning chemicals
and/or disinfectants

Avoidance or minimisation of the use of
cleaning chemicals and/or disinfectants
that are harmful to the aquatic
environment, in particular priority
substances considered under the Water
Framework Directive 2000/60/EC of the
European Parliament and of the Council

When selecting the substances, hygiene
and food safety requirements are taken
into account.

CIP is to be carried
out in accordance
with MEG Quality
procedures, which
includes
appropriate
selection of
cleaning chemicals
based on food
hygiene standards.

(b) Reuse of cleaning
chemicals in cleaning-
in-place (CIP)

Collection and reuse of cleaning chemicals
in CIP. When reusing cleaning chemicals,
hygiene and food safety requirements are
taken into account.

The backwash
water from
cleaning processes
will be reused for
the first rinse of
the next cleaning
cycle.

(c) Dry cleaning See BAT 7e. N/A- chemicals
used are based on
food hygiene
standards

(d) Optimised design and
construction of
equipment and
process areas

See BAT 7j. Yes



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

19

10. BAT 9- OZONE DEPLETING SUBSTANCES

10.1 How MEG Derby is compliant with BAT

MEG Derby plans to use the refrigerant R-1234ze, which has an Ozone Depletion Potential (ODP)
equal to zero (0) and a low Global Warming Potential (GWP) of 7.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

20

11. BAT 10- RESOURCE EFFICIENCY

11.1 How MEG Derby is compliant with BAT

Table 11.1 below identifies the techniques used by MEG Derby to maximise resource efficiency at
the Facility.

Table 11.1: Techniques to maximise resource efficiency

Technique Description How does MEG Derby meet
BAT requirements?

(a) Anaerobic
digestion

Treatment of biodegradable residues
by microorganisms in the absence of
oxygen, resulting in biogas and
digestate. The biogas is used as a
fuel, e.g. in a gas engine or in a
boiler. The digestate may be used,
e.g. as a soil improver.

Not appropriate – low effluent
volume generated means AD
plant is not viable. Intention
is for biological treatment to
be undertaken at the
municipal works

(b) Use of residues Residues are used, e.g. as animal
feed.

N/A- residues from the
process are minimal.

(c) Separation of
residues

Separation of residues, e.g. using
accurately positioned splash
protectors, screens, flaps, catchpots,
drip trays and troughs.

N/A as manufacture of soft
drinks is a wet process.
Spilled product is not able to
be used, to comply with food
hygiene standards.

(d) Recovery and
reuse of
residues from
the pasteuriser

Residues from the pasteuriser are fed
back to the blending unit and are
thereby reused as raw materials.

N/A

(e) Phosphorus
recovery as
struvite

See BAT 12g.

Only applicable to wastewater
streams with a high total phosphorus
content (e.g. above 50 mg/l) and a
significant flow.

Not applicable- phosphorous
content of the wastewater
expected to be minimal.

(f) Use of waste
water for land
spreading

After appropriate treatment,
wastewater is used for land spreading
in order to take advantage of the
nutrient content and/or to use the
water.

N/A - there are expected to
be minimal nutrients in the
wastewater (e.g. N and P)
and therefore the effluent is
of minimal beneficial use to
agriculture.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

21

12. BAT 11- EMISSIONS TO WATER- PREVENTION

12.1 How MEG Derby is compliant with BAT

The design of the wastewater treatment process includes an appropriate buffer storage capacity
to prevent uncontrolled emissions to water in the event that any part of the treatment plant
failed or is forced to stop. The estimated average daily volume of effluent discharged to sewer is
172 m3 per day. The Balance Tank has a capacity of 1,500 m3, and an additional capacity of 300
m3 is provided by the Divert Tank. Combined, the Balance Tank and Divert Tank provide the
capacity to contain in excess of 10 days’ worth of effluent. Alternatively, should the discharge to
surface water be ceased (estimated to be an average of 216 m3 per day), then effluent could be
diverted to the Divert Tank for off-site disposal by tanker, or fed into the Balance Tank for
discharge to sewer.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

22

13. BAT 12- EMISSIONS TO WATER- REDUCTION

13.1 How MEG Derby is compliant with BAT

Table 13.1 below identifies the techniques used by MEG Derby to reduce emissions to water from
the Facility. This section also covers BAT 20 of the Waste Treatment BAT Conclusions.

Table 13.1: Techniques to reduce emissions to water

Technique Typical pollutants
targeted

How MEG Derby meets
BAT requirements?

Preliminary, primary and general treatment

(a) Equalisation All pollutants The effluent is directed
to the Balance Tank, via
a coarse screen (Duplex
filter system), where
balancing/ pH correction
is carried out.

(b) Neutralisation Acids, alkalis

(c) Physical separation, e.g.
screens, sieves, grit
separators, oil/fat separators,
or primary settlement tanks

Gross solids, suspended
solids, oil/grease

Aerobic and/or anaerobic treatment (secondary treatment)

(d) Aerobic and/or anaerobic
treatment (secondary
treatment), e.g. activated
sludge process, aerobic
lagoon, upflow anaerobic
sludge blanket (UASB)
process, anaerobic contact
process, membrane
bioreactor

Biodegradable organic
compounds

N/A -  Effluent is suitable
for treatment at
municipal treatment
works.

Nitrogen removal

(e) Nitrification and/or
denitrification

Total nitrogen,
ammonium/ammonia.

Nitrification may not be
applicable in the case of
high chloride

N/A- there is expected to
be insufficient nitrogen
material within the
effluent to merit nitrogen
removal.

https://eur-lex.europa.eu/legal-content/EN/TXT/?uri=uriserv%3AOJ.L_.2019.313.01.0060.01.ENG&toc=OJ%3AL%3A2019%3A313%3ATOC#ntr14-L_2019313EN.01006101-E0014


FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

23

(f) Partial nitrification —
Anaerobic ammonium
oxidation

concentrations (e.g. above
10 g/l).

N/A- there is expected to
be insufficient nitrogen
material within the
effluent to merit nitrogen
removal.

Phosphorus recovery and/or removal

(g) Phosphorus recovery as
struvite

(Only applicable to waste
water streams with a high
total phosphorus content
(e.g. above 50 mg/l) and a
significant flow.)

Total phosphorus N/A- there is expected to
be insufficient
phosphorous material
within the effluent to
merit phosphorous
removal.

(h) Precipitation

(i) Enhanced biological
phosphorus removal

Final solids removal

(j) Coagulation and flocculation Suspended solids N/A- discharge directed
to municipal wastewater
treatment where solids
removal will be applied.(k) Sedimentation

(l) Filtration (e.g. sand filtration,
microfiltration, ultrafiltration)

(m) Flotation

Table 13.2 below identifies BAT-associated emission levels (BAT-AELs) for emissions to water
applicable to the manufacture of food and drink and confirms that those applicable to MEG Derby
shall be met. The BAT-AELs applicable to the treatment of water-based liquid waste are not
applicable to MEG Derby, as the effluent treated by the effluent treatment plant is discharged to
sewer. The BAT-AELs are applicable to EP1, as a direct discharge to a receiving water body;
however, are not applicable to EP2 as a discharge to sewer.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

24

Table 13.2: BAT-associated emission levels (BAT-AELs) for direct emissions to a
receiving water body

Parameter BAT-AEL (daily average) Expected discharge
concentration for EP1

Chemical oxygen demand (COD) 25-100 mg/l <20 mg/l

Total suspended solids (TSS) 4-50 mg/l <5 mg/l

Total nitrogen (TN) 2-20 mg/l <20 mg/l

Total phosphorus (TP) 0,2-2 mg/l <2 mg/l



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

25

14. BAT 13- NOISE- MANAGEMENT PLAN

14.1 How MEG Derby is compliant with BAT

During the planning stages for the Facility, a Noise Impact Assessment was submitted, outlining
the proposed noise control measures to be included in the Facility design. A Noise Impact
Statement from Derby Environmental Health Services concluded that ‘based on the noise report
submitted to support the application the development should be capable of causing no significant
impact on local noise sensitive receptors provided that it is designed and constructed in a manner
of controlling noise’.

The proposed noise control measures set out in Section 15.1 are therefore considered to be
adequate and a Noise Management Plan is not required for the operation of the Facility.
Emissions of noise, and the need for a management plan, will routinely be considered through
the EMS (see Section 2).

This assessment also covers BAT 17 of the Waste Treatment BAT Conclusions.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

26

15. BAT 14- NOISE REDUCTION

15.1 How MEG Derby is compliant with BAT

Table 15.1 below identifies the techniques used by MEG Derby to reduce noise emissions from
the Installation. This section also covers BAT 18 of the Waste Treatment BAT Conclusions.

Table 15.1: Techniques to reduce noise emissions

Technique Description How does MEG Derby meet BAT
requirements?

(a) Appropriate
location of
equipment
and buildings

Noise levels can be reduced
by increasing the distance
between the emitter and the
receiver, by using buildings
as noise screens and by
relocating buildings’ exits or
entrances.

For existing plants, the
relocation of equipment and
buildings’ exits or entrances
may not be applicable due to
lack of space and/or
excessive costs.

The boiler house, AHUs and the
majority of noise emissions from HGV
movements are to be located in the
south eastern area of the site. The
nearest off-site sensitive receptors are
located adjacent to the western corner
of the northern site boundary. Other
production processes are to be carried
out in internal areas, with noise control
measures implemented into the Facility
design as necessary.

(b) Operational
measures

These include:

(i)improved inspection and
maintenance of
equipment;

(ii)closing of doors and
windows of enclosed
areas, if possible;

(iii)equipment operation by
experienced staff;

(iv)avoidance of noisy
activities at night, if
possible;

(v)provisions for noise
control, e.g. during
maintenance activities.

The Facility has a PPM schedule which
reduces the risk of noise from faulty
equipment. Windows and doors are kept
closed where possible and equipment is
operated by experienced and competent
staff.

The movement of HGVs to the north of
the site is to be limited to between the
hours of 0700 and 1900, and the
movement of HGVs to the south of the
site limited to between the hours of
0600 and 2200.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

27

(c) Low-noise
equipment

This includes low-noise
compressors, pumps and
fans.

 Yes

(d) Noise control
equipment

This includes:

(i) noise reducers;

(ii) insulation of equipment;

(iii)enclosure of noisy
equipment;

(iv)soundproofing of
buildings.

Yes, for example, the mixer is to be
enclosed, and the buildings have been
designed to include sound proofing.

(e) Noise
abatement

Inserting obstacles between
emitters and receivers (e.g.
protection walls,
embankments and
buildings).

The site has been designed with an
embankment to separate the Facility
from the neighbours.



FOOD, DRINK & MILK INDUSTRIES BREF REVIEW

MEG DERBY LIMITED

28

16. BAT 15- ODOUR

16.1 How MEG Derby is compliant with BAT

The potential for fugitive emissions of odour is considered to be low, therefore, an odour
management plan is not required. The potential for odorous emissions shall be reviewed routinely
through the EMS (see Section 2).

BAT 13 of the Waste Treatment BAT Conclusions specifies techniques to be used to minimise the
occurrence of odour from the treatment of waste. These conclusions are presented in Table 16.1,
along with an assessment of how the requirements of BAT are met by MEG Derby.

Table 16.1: Techniques to minimise odour from the treatment of waste

Technique Description How does MEG Derby
meet BAT requirements?

a. Minimising residence
times

Minimising the residence time of
(potentially) odorous waste in storage
or in handling systems (e.g. pipes,
tanks, containers), in particular under
anaerobic conditions. When relevant,
adequate provisions are made for the
acceptance of seasonal peak volumes of
waste.

The wastewater treatment
plant shall have a consistent
flow, so residence time shall
be low. Balance Tank &
Divert tank mixed & aerated
to prevent anaerobic
conditions & odour.

b. Using chemical
treatment

Using chemicals to destroy or to reduce
the formation of odorous compounds
(e.g. to oxidise or to precipitate
hydrogen sulphide).

N/A- emissions of odour
from the treatment of
effluent from the Facility
shall be minimal.

c. Optimising aerobic